AW TA ProbucT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400

TEST REPORT

Client:  Materialised Pty Ltd Test Number : 23-000913
19 Heath Road Issue Date : 16/03/2023
Blakehurst NSW 2221 Print Date : 16/03/2023

Order Number: 48612

Sample Description Clients Ref : "Light Reduction Drapery"
Woven fabric
Colour : Grey
End Use : Drapery
Nominal Composition : 100% Polyester
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AS 2663.2-1999 Determination of Opacity of Fabric
Appendix F
Date of Testing 16/03/2023
Opacity, Face Towards Light Source 999 %
Opacity, Face Away from Light Source 999 %
291195 63435 Page 2 of 2

©  Australian Wool testing Authority Ltd Samples, and their identifying descriptions have been provided by the client unless otherwise stated.
Copyright - Al Rights Reserved AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test
results relate only to the sample or samples tested. The above test results are designed to provide THE
CLIENT WITH GUIDANCE INFORMATION ONLY.
v
This document shall not be reproduced except in full and shall be rendered void ifamended or altered. AW—I_A

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the LIMITE D
content and format of the advertisement have been approved in advance by theManaging Director of

Fiona McDonald MIGHAEL A. JACKSON B.Sc.(Hons)
0205/11/06 IANAGING DIRECTOR

APPROVED SIGNATORY


http://www.awtaproducttesting.com.au/
http://www.awta.com.au/index.php/en/

